
©Daffodil International University 

 

 

Faculty of Engineering 

Department of Textile Engineering  

Course code: TE-431   Course title: Industrial Attachment 

Report on industrial attachment 

at 

Epyllion group 

Submitted By 

Md.Salauddin Anik ID:151-23-4143 

Shuvo Biswas ID: 151-23-4192 

 

Supervised by:  

Ms. Nawshin Farzana 

Senior Lecturer 

Department Of Textile Engineering 

Faculty of Engineering 

Daffodil International University 

 

This attachment is submitted in partial fulfillment of the requirements for the degree of 

Bachelor of Science in Textile Engineering 

Advance in Wet Processing Technology 

                                                                               Fall-2018                                                                           
[...]
 Common Salt   

 Gluber salt 

 Sulphuric acid 

 Wetting agent 

 Sequestering agent. 

 Hydrogen per oxide 

 Caustic soda 

 Water hardness 

      =0.8% 

Responsibility of the Final Q.C.  

• After unloading from dyeing cut cut small piece , check shade with std/approved lab 

dip/production sample & previous production batch (if any) . 

• Then instruction to finishing for finish by mentioning specific temperature in dryer . 

• After finish again cut sample & check same way like before at dry state . 

• Keep the record of every lot after dry & after finished state . 

• If any batch is not OK at any stage then make the re-process card for dyeing . 

• If any batch is closer to standard but not exactly pass with standard , then make trial for 

that batch in finishing to make it OK . 

• Maintain the resister of all batch . 

• Check the shade of Body to Rib , Body to Collar & Cuff . 



    

52 

©Daffodil International University 

 

 

Responsibility of Quality Assurance Manager:  

(1)   Responsible for all quality matter of fabric. 

(2)   Yarn selection. 

(3)   Monitoring product development. 

(4)   Organize Laboratory. 

(5)   Control grey and finished fabric inspection under 4- point inspection system 

 (6)   Documentation of each dye lot after checking shade. 

 

 

 

 

Fig 3.5- Washing m/c of Epyllion washing floor. 

 

 

 

 

 

 



    

53 

©Daffodil International University 

 

 

 

 

 

 

  

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

3.6.1-Production Flow Chart of Garments Washing 

BATCHING 

PRETREATMENT 

WASHING 

HYDRO-EXTRACTOR 

DRYING 

STORAGE 

QUALITY CONTROL 



    

54 

©Daffodil International University 

 

 

 

 

 

 

side loading washing m/c                              Grinding m/c 

 

   

              Hydro extractor m/c                         Boiler  Gas dryer 

 

 

Dryer m/c 

 

3.6- Differnts types of m/c used in washing. 

 

3.6.3-Machines used in washing plant 

 

3.6.2-MACHINE DESCRIPTION 

 



    

55 

©Daffodil International University 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

a. PP spray 

b. Whiskering 

c. PP sponging 

d. Hand scraping 

e. Grinding 

f. Destroy 
g. Broken & Tagging 

h. Permanent 
wrinkles 

i. White paste 
j. 3D-effect 

 
 
 

a. Normal wash 

b. Bleach wash 

c. Acid wash 

d. Enzyme wash 

e. Stone wash 

f. Stone enzyme wash 

g. Silicon wash 

h. Caustic wash 
i. Meta Wash 
j. Softener wash 
k. Tinting & 

Over dyeing 
 

Washing 

Dry process 
Wet process 

3.6.4-Washing Types 



    

56 

©Daffodil International University 

 

 

 

Normal wash is the most simple type of wash with the lowest washing cost. During normal 

wash on garments washing effect could be varied by altering washing, temperature, time, 

quality of detergent etc  

Object: 

1.  Could be removed dust, oil spot, impurities. 

2.  To remove size material, starch present on the garment fabric. 

3.  For soft filling to wear. 

The normal washing process of batch of 70 kg twill garment are described below  

 

 

Enzyme are living organism or bio chemical substances that behave as a catalyst toward spe-

cific reactions. The action of enzyme during enzyme wash, it hydrolysis the cellulose. Mainly 

two types of enzyme used in Bangladesh.  

1.  Acid enzyme(liquid)  

2. Neutral enzyme 

Enzyme is done on the garments made from heavy fabrics like jeans & denim. before en-

zymewash, garments should be pretreated. 

Objects: 

i. To achieve high/low abrasion (softener effect on garment & seem abrasion in sewing 

area). 

ii. Develop the `bio polishing` effect of cotton/denim. 

iii. Improve the anti pilling properties. 

 

 

 

Normal Wash 

Enzyme Wash 



    

57 

©Daffodil International University 

 

 

 

A wide variety of different types of woven and knit fabrics dyed by different systems are now 

used in apparel that is garment washed before retail distribution. Emphasis is on comfort and 

softness. Also, some fashion trends favor the broken-in look and worn/faded seams that can 

only be achieved through garment processing.  

1.  Load machine with garments.  

2.  Desize with alpha amylase enzyme and detergent.  

3.  Drain & Rinse.  

4.  Fill machine with water and heat to 60°C. The liquor ratio can range from 10:1 to 20:1. A 

number of synthetic detergents can be used. Also, alkaline products such as soda ash or caus-

tic soda can be added in amounts ranging from 0.5 to 2.0 grams/liter.  

5.  Wash/tumble action for 20-60 minutes, depending upon desired effect.  

6.  Drain and rinse.  

7.  Apply softener.  

8.  Tumble dry.  

9.  Invert garments, if previously turned.  

10. Press, if required.  

 

 

 

 

 

 

 

 

Garments Wash 



    

58 

©Daffodil International University 

 

 

 

 

                

 

Fig: Enzyme Wash                     Fig: Deep Bleach                              Fig: Acid Wash  

                                                                                                          

       

Fig : Tie Dyeing Fig :  Burn out 

 

                         

   Fig: PP spray                                                                Fig : Cold Dyeing 

Fig3.7- Sample of some wash process. 

 

3.6.5-Washed Samples 
 



    

59 

©Daffodil International University 

 

 

 

 

 

 

  

CHAPTER 

4 

ETP 



    

60 

©Daffodil International University 

 

EFFLUENT TREATMENT PLANT 

The stream of excess chemical liquor extracted from an industry after using in origi-

nal purpose is called Effluent. Industrial effluent generated from different process is treated 

with various chemicals to remove or neutralize the environmentally toxic materials present in 

it. The plant where this job is done is called Effluent Treatment Plant or ETP. 

 

Now a day, for an export oriented factory it is very common to have an ETP as it is a 

part of compliance & also Government is very strict in Environmental issue right now. 

4.1-Effluent Treatment Plant 

At 

EPYLLION KNITEX LTD. 

 

 

 

 

Chlorine ETP                                           Chemical ETP                                                 Bio-logical 

ETP 

 

Brief on Epyllion ETP: 

• It posses the above three types of ETP. 

• But right now only Bio-logical ETP is used as other two is very cost consuming process. 

• Capacity of bio-logical ETP is 2400 m³/day. 

• Oxidation tank capacity is 48000 m³. 

4.2-Why the  ETP is so called  Biological: 
The  biological ETP is so called  biological because  hence biological  treatment is used by 

the help of  bacteria  and micro organism to treat the effluent. Which if kept in determinate 

environmental circumstances are able to destroy polluting organic matter. From metabolism 

of organic matter,  growth and developing of an activated biomass, CO2 production ,water, 

mineral salt and inorganic products of biological waste are determined 

4.3-What is bacteria? 
Bacteria are tiny living beings (micro-organisms) - they are neither plants nor animals - they 

belong to a group all by themselves. Bacteria are tiny single-cell microorganisms, usually a 

few micrometers in length that normally exist together in millions. 



    

61 

©Daffodil International University 

 

A gram of soil typically contains about 40 million bacterial cells. A milliliter of fresh water  

usually holds about one  million bacterial cells .  

4.4-Classification of bacteria: 
Bacteria can be classified into  three different types : 

- Aerobic types (which require oxygen to live)  

AEROBIC DIGESTION 

Organic waste + water -----Enzyme----> water soluble nutrients + oxygen ----Bacteria---> water + 

carbon dioxide 

- Anaerobic (which can live without oxygen ) 

ANAEROBIC DIGESTION 

Organic waste + Water ------Enzyme------->Water Soluble Nutrients -----Bacteria---> Water + Car-

bon Diox 

 

- Facultative types can thrive under both aerobic and anaerobic condition 

4.5-Process  flowchart of biological ETP ( by picture) : 
 

   

 

 

 

Sedimentation 

Homogination Neutralization  

 

Biological Oxidation Feeding Tank 

Screening                                             



    

62 

©Daffodil International University 

 

 

 

 

 

 

Fig 4.1- Process flowchart of biological ETP 

 

4.6-Mechanism  of  Biological ETP (Working procedure) 
Storage and homogenization of the waste water : 

The raw waste water is pumped to the homogenization tank where it is stored within  24 

hours. The mass is kept  in continuous movement  by force mixed  to equalize the different  

waste water of different  parameters.( Temperature ,PH, BOD,COD,TDS,TSS, etc) . Hence 

oxygen is injected by micro-bubble to achieve a pre -oxidation stage of the  waste water. 

Neutralization: 

The water at inlet is exposed to even remarkably ph value difference for this reason it is need 

to neutralize otherwise the bacteria and microorganism will be destroyed. The  neutralization 

is done with sulphuric acid (H2SO4) by the help of volumetric dosing pump. 

Biological oxidation: 

It is the main operation in biological ETP which  is carried out in a rectangular tank in which   

with the help of  the action effect of  the bacteria and aerobic micro-organism on the polluting 

load occurs the real and proper waste water treatment.  The oxygen is injected at 1.2-2.5 mg/l 

through employ of oxygenizes of various type such as elastic membrane diffusers  or high 

density polyurethane diffusers  to maintain  the proper (DO )  4.5-5 mg/l to survive the bacte-

ria and micro organism as well as to oxidize the  organic pollutants. The main reaction in bio-

logical oxidation tank are : 

Outlet 

Excess Sludge Thickening Sludge Recycling 



    

63 

©Daffodil International University 

 

A) Bacteria oxidize the organic dyestuff, break the azo - linkage and   make  the colorful 

effluent colorless.  

B)They also break the Benzene ring  and thus produce  nitrogen (N) , sulpher (S) phos-

phorus (P) and energy.  

Bacteria eat Nitrogen (N)  , Sulphur (S), Phosphorus (P) for their growth and energy  and thus 

reduce  the amount of TDS present in the waste water. 

Sedimentation: 

Here the sludge which is produced in oxidation tank is sediment  to clarify the treated  waste 

water at the outlet of the oxidation tank by the help of a special pipe. Here due to the low ac-

cessional speed the biological sludge flocks  separate from the water and settled on the bot-

tom. while the clarified water  free of substances in suspension goes out from the top of the 

sedimentation tank by overflow which is ready to discharge freely into the receiving hydro 

body. 

Sludge recycling station: 

Sludge recycling is an essential phase of the entire waste water treatment cycle. The sludge 

which is separated from the water in the sedimentation phase are forwarded to central pump 

by the action of bottom blade. Through a pipe line the sludge is recycled to the head of the 

oxidation tank.  

Attention: 

The sludge recycling must be regulated in such a way that the sludge quantity in the recycling 

stream more or less twice compared to that in the oxidation tank. Generally the rate is 600-

700 mg/l and standard value is 500 mg/l. 

Excess sludge storage and thickening: 

 If the quantity of the sludge is exceed the normal level (500-700 mg/l) then the sludge recy-

cling is stopped towards the main oxidation tank and reverse to excess sludge tank until the 

standard level is achieved. Hence a suitable flocculating agent such as cationic polyelectro-

lyte at high molecular weight is used to thicken the excess sludge. Successively mechanical 

dehydrating system such as drying beds, blade, belt or filter presses as well as decanters can 

be used . 



    

64 

©Daffodil International University 

 

Special treatment : 

 Neutrient salt feeding : 

The supply of nutrient salts is particularly important during the start up phase of the 

plant  or during the production breaks . the  supply of nutrient salts must be provide for a suf-

ficient quantitative of organic matter  to keep the bacteria alive for the  total break time pe-

riod . Feeding is carried out  by a pre –set automatic dosing pump . Excess or less amount of 

dosing is harmful for the bacteria and they become dead. 

 Decolourant dosing : 

Sometimes decolorant is used  to destroy the harmful colour of the waste water when it is not 

perfectly achieved by the biological oxidation. There is a pre-set rate of dosing  which must 

be regulated by the operator. 

Caution: 

Decolourant is more electronegative than bacteria that they are more active than bacteria. So 

care must be taken while dosng the decolorant that it must not be used before the oxidation 

tank because  if they use before the oxidation tank they will break the  benzene ring of the or-

ganic dyestuff  and thus destroy the nitrozen, sulpher , phosphorus  which is used as the 

food of the bacteria in the oxidation tank . as a result the bacteria will be dead due to food 

scarcity. So they must be used after the oxidation tank. 

 NaOCldosing : 

Sometimes  fungi or harmful micro organism  are produced in the bottom of the oxidation 

tank which kill the bacteria . So to destroy the harmful insects NaOCl is used in the oxidation 

tank . 

 Dosing of de -foaming agent : 

Sometimes foam may form  in the oxidation tank  which just float the organic matter 

such as nitrozen, sulpher ,phosphorus  from the bottom to the top of the oxidation tank. As a 

result the bacteria at the bottom of the tank cannot get their food   and they will be dead . 

 Dosing of  anionic polymer :  

They are used in sedimentation tank as well as excess sludge sedimentation tank .Hence  ani-

onic  polymer  is used . 



    

65 

©Daffodil International University 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

CHAPTER 

5 

Maintenance 



    

66 

©Daffodil International University 

 

5.1-Introduction: 
Maintenance is a procedure by which we can maintain active functioning in operation 

according to the behavior and utility of a particular element. In engineering, we use this ter-

minology for maintaining smooth and uninterrupted performance of machines, tools and met-

allurgical characteristics in practical uses. 

5.2-Objectives of Maintenance: 
• To keep the factory-plants, equipments, machine tools etc. in an optimum working 

conditions. 

• To ensure specified accuracy to products and time schedule of delivery to customers.  

• To keep the down time of machines to the minimum thus to have control over the pro-

duction program. 

• To keep the production cycle within the stipulated range.  

• To modify the machine tools to meet the augmented need for production. 

• To improve productivity of existing machine tools and to avoid sinking of additional 

capital. 

• To reduce the maintenance costs as for as possible thereby leading to a reduction in 

factory overheads. 

• To prolong the useful life of the factory, plant and machinery, while retaining their ac-

ceptable level of accuracy of performance thus avoiding or prosponding incurring of 

heavy capital expenditure involved in their replacement.  

 

5.3-Functions of Maintenance Personnel: 
Inspection or Check-Ups: 

• External inspections: Watching and detecting defects form abnormal sound, vibration, 

heat, smoke etc when machine is in operation.  

• Internal inspections: Inspection of parts such as gears, bushes, bearings, tolerances in 

the parts etc. when machine is under pre-planned shutdowns. 

• Inspections of important machines: Machines, which can disrupt whole of the produc-

tion, are delicate and require much time for the repair. Attentions are given for inspection 

of these machines and schedule for inspection, cleaning lubrication are done rigidly.  

• Inspections of ordinary machines: Frequency of inspection of ordinary machines is kept 